‘ ‘ The Watermark of

AXEON Distinction:

MEMBRANE
CATALOG

11™ EDITION




MESSAGE FROM CEO

Dear Customers,

| would like to start by thanking you for being an important part of AXEON
Water Technologies. We are excited about sharing our special 11th Edition

Membrane Catalog with you. For over three decades, AXEON has proudly

designed, engineered and manufactured industrial grade products that are
always backed by our highly trained professionals.

Our disciplined approach to your product needs and passion for what we
do have always been a paramount focus for us at AXEON. We hope you
enjoy reviewing our product designs, specifications and the assortment of

products in our new catalog.

At AXEON, our priority is always our valued customers. We strive to meet
[...]
3 - SERIES SEAWATER REVERSE OSMOSIS SYSTEMS are equipped with premium components,
which include high—pressure stainless steel pumps, premium-grade corrosion resistant powder coated
frames, UL Listed programmable microprocessor computer controllers, and high—-pressure fiberglass
membrane housings with low pressure, high rejecting seawater membranes. 3 — Series Systems are
fully tested to their specified feed water criteria, preserved and sanitized. Every 3 — Series System is

assembled in the U.S.A. and backed by a 1-year manufacturer’s warranty.

SYSTEMS BENEFITS AND HIGHLIGHTS

* Seawater Sources Up to 40,000 TDS e Fully Performance Tested and Preserved

at the Facto
* Wide Range of Capacities Up to 40,000 GPD* Y

e Assembled in the U.S.A.
* Low Energy, Seawater Membranes for Reduced

Operation Cost * 1-Year Manufacturer’s Warranty

* Stainless Steel, Passivated Piping and Components for

Corrosion Resistance

18 = sh

800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com



A AXEON

MEMBRANE

S3 - SERIES SEAWATER REVERSE OSMOQSIS SYSTEMS

RO SYSTEM CAPACITY MEMBRANE ELEMENTS | LINE INCHES (NPT, IN) SYSTEM APPROX.
we / | STANDARD SIZE D'I'_V')f';s)'(o,_'l“s Sv';'E':PG'”f
MODEL | GPD | "' |RECOVERY| QTY (IN) INLET PRODUCT WASTE |\ /ey (LB/ KG)
RATE (DIA. X L)
600 | 230 | 10% 1 25x40 |050| 038 | 038 145 / 66
1,200| 4.50 | 20% 2 25x40 |050| 038 | 038 155 /70
48 x24x19/
122 x 61 x 47
1,800| 6.80 | 25% 3 25x40 |050| 038 | 038 165 /75
2,200/ 8.30 | 36% 4 25x40 |050| 038 | 038 175779

T3 - SERIES SEAWATER REVERSE OSMOSIS SYSTEMS

RO SYSTEM CAPACITY MEMBRANE ELEMENTS | LINE INCHES (NPT, IN) SYSTEM APPROX.

M / | STANDARD SIZE D'I'_V')f'gs)'g_'l“s Sv';';"ﬁ"'_‘l'f

MODEL | GPD | "' RECOVERY| QTY (IN) INLET PRODUCT WASTE |\ /ey (LB/ KG)

RATE (DIA. X L)

LERVEVIN 4,000 15.14 | 27 -48% | 4 4.0x 40 1 1 1 270 /122
. 60x 26 x49 /

e EOR 5,000 (18.93| 27 -48% | 5 4.0x 40 1 1 T | 52 x ey 103 | 3007136

ECEEDN 7,000 26,50 | 27 - 48% | 6 4.0x 40 1 1 1 330/ 150

X3 - SERIES SEAWATER REVERSE OSMOSIS SYSTEMS

RO SYSTEM CAPACITY MEMBRANE ELEMENTS | LINE INCHES (NPT, IN) SYSTEM APPROX.

w7 |STANDARD SIZE D'I'_“)fgs)'(ol_'l“s svt;lsplrswf

mooeL | Gem | M./ Recover| ary (IN) INLET PRODUCT WASTE| ¢ P\ e
RATE (DIA. X L)

LEERVE 556 | 1.26 30% 2 8.0 x40 2 1.25 1.25 2,230/1,011

= 9
pe ol 11.11 | 2.52 45% 4 8.0x 40 2 1.25 1.25 144 x 41 x 75 / 2,660/ 1,207

&I 16.67 | 3.79 50% 6 8.0 x40 2 1.25 1.25 366 x 104 x 190 3,090/ 1,402

&P LR 22 23| 5.05 50% 8 8.0x 40 2 1.50 1.50 3,860/ 1,751

144 x 41 x 85/

V&I 27.78 | 6.31 50% 10 8.0 x40 2 1.50 1.50 366 x 104 x 216

4,220/1,914

* Customized systems with larger capacities are available. Please call for more information.

=
)
=
1||i£
—
0

800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com



MEMBRANE

A AXEON

NF - SERIES
NANOFILTRATION SYSTEMS

(S
: : A

UFS - SERIES
ULTRAFILTRATION SYSTEMS

BENEFITS

* Size Exclusion Filtration as Opposed to Media Depth
Filtration

e Simple Automation

* Process and Plant Compactness

* Good and Constant Quality of Treated Water in Terms of
Particle and Microbial Removal

e Environmentally Friendly

NF - SERIES NANOFILTRATION (NF) SYSTEMS are designed for use

on tap and well water applications using the AXEON R1 — Series system
platform. Nanofiltration is effective in allowing low molecular weight ions to
pass through the membranes, offering minimal rejection rates that range

from 40 — 60% NaCl for NF3 - Series membranes and 90 — 96% NaCl for
NF4 - Series Membranes. NF — Series Systems will reject 98 — 99% of
calcium (Ca) and magnesium (Mg) ions. In addition, Nanofiltration membranes
may be applied to any of AXEON's standard systems ranging in capacity from
200 to 570,240 gallons per day.

UFS - SERIES ULTRAFILTRATION SYSTEMS (UFS) are an ideal option for
use in commercial and light industrial applications when trying to remove
suspended solids, microorganisms and bacteria from well and tap water feed
sources. Ultrafiltration can be a better alternative to media filtration, as it can
reduce the fouling potential on membrane systems reducing downtime and

the cost of cleaning chemicals and costly replacement membranes.

UFS - SERIES UF SYSTEMS can lower particulates to a sub-micron level
of 0.2 micron absolute and are ideal for COD, turbidity, bacterial and other
microorganism reduction, which can impart reduce color, tastes and odors
in the water. Ultrafiltration can also lower the Silt Density Index (<SDI) of
feed water below 3, which can help extend the membrane life in reverse

osmosis systems.

FEATURES

® 304 SS or FRP Housing with QC Port Connections

* 80 Mesh Glass Reinforced Polypropylene Line Strainer with Clean-Out Ball Valve
¢ Inlet Isolation Valve

e Automated System Timer

e Electric Actuated Valve

* Sample Valve

* PAN UF Module

&=
20 = USA 800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com



A AXEON

MEMBRANE

DP - SERIES
DOUBLE PASS REVERSE OSMOSIS SYSTEMS

DP - SERIES DOUBLE PASS REVERSE OSMOSIS SYSTEMS are designed for high g g
purity water applications with a water quality requirement of 1 megaohm or higher. & ©
—_— )
DP - SERIES DOUBLE PASS REVERSE OSMOSIS SYSTEMS feature an innovative m ok @
and modular design. Systems feature only the highest quality components, including a .\‘ H & H

programmable computer controller with many built-in standard features, stainless steel
booster pumps for high performance and corrosion resistance, high rejection low
energy membranes and fiberglass membrane housings for enhanced performance

and durability.

DP - SERIES DOUBLE PASS REVERSE OSMOSIS SYSTEMS have been engineered
for capacities ranging from 1,500 to 4,000 gallons per day with zero waste on the

second pass.

\Ro SYSTEM CAPACITY MEMBRANE ELEMENTS LINE INCHES (FNPT, IN) SYSTEM DIMENSIONS SHIPPING
MODEL GPD M: / D | QTY IN) (‘gﬁ XU INLET | PRODUCT WASTE '(',ﬁ ,Dé(M';' APP':&X/' ;"GE)'G“T
DP - 1500 [RE] 5.67 4 | 2-4.0x40/2-25x40 1 50 50 330.00/ 149.69
DP - 2000 [awXeslo} 7.57 5 2-4.0x40/3-25x40 1 .50 .50 26.00 x 26.00 x 60.00 / 335.00/151.95
DP - 3000 Koo 11.30 4 | 3-4.0x40/1-4.0x40 1 75 75 66.04 x 66.04 x 152.40 320.00/ 145.15
DP - 4000 Y] 15.14 5 | 3-4.0x40/2-4.0x40 1 75 75 340.00 / 154.22

* Inquire about larger system capacities

EDI - SERIES B
ELECTRODEIONIZATION SYSTEMS -

EDI - SERIES ELECTRODEIONIZATION SYSTEMS are a superior option to
conventional mixed-bed deionization. Ultrapure water is processed by taking reverse

osmosis permeate water and feeding it into the EDI system which uses electricity to

continuously drive ions through deionization resins and ion selective membranes, thus
producing a small concentrate stream. These EDI Systems do not require regeneration

and there are no chemicals used for operation.

EDI - SERIES ELECTRODEIONIZATION SYSTEMS are available in four capacities

and up to 7 gallons per minute (GPM). These systems feature a modular design,

so they can be easily expanded to accommodate various requirements. Additional o
systems can be arranged in parallel for increased capacities. ¢
NOMINAL NOMINAL OPERATING LINE INCHES (IN) SYSTEM DIMENSIONS SHIPPING
MODEL CAPACITY PRESSURE - LXDXH
(GPM / LPM) MAXIMUM (PSI / BAR) INLET WASTE (IN/CM) APPROX. WEIGHT (LB / KG)
EDI - 001 1/3.8 125756
EDI - 003 3/11.3 137 /62
———— 40-75/3-5 J5FNPT | .50QC 25.75x25.75x 6000/
EDI - 005 5/18.9 65.41 x 65.41 x152.40 145/ 66
EDI - 007 717265 161773

800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com

Ush %= 21




MEMBRANE

A AXEON

SANITARY REVERSE OSMOSIS
SYSTEMS

PACKAGED WATER
SYSTEMS

SANITARY REVERSE OSMOSIS SYSTEMS are designed for
sanitary applications. Systems can be 100% sanitary or designed to

a certain degree of sanitary compliance.

SANITARY REVERSE OSMOSIS SYSTEMS feature a new,
innovative and expandable design. These systems feature only the
highest quality components, including a programmable computer
controller with many built-in standard features, a stainless steel
booster pump for high performance and corrosion resistance, extra
low energy membranes and 316L stainless steel membrane housings

for enhanced performance and durability.

SANITARY REVERSE OSMOSIS SYSTEMS have been engineered
for capacities ranging from 1,440 — 6,000 gallons per day, with larger

capacities available upon request.

PACKAGED WATER SYSTEMS offer a full solution from
pretreatment, reverse osmosis system, to post treatment,
all neatly packaged on a plug—and-play skid. These
systems come fully plumbed and assembled on a
modular skid for ease of installation and reduces on-site

installation time.

PACKAGED WATER SYSTEMS offer solutions ideal for
any application, including water stores, car washes, or
manufacturing plants. With multiple configurations,
AXEON Packaged Water Systems can include

pretreatment options such as, GAC, Zeolite multimedia

filtration, Filox iron reduction, and UV Disinfection. System options are based upon the R1 - Series product line, containing 4" x 40"

membranes tailored to your application and quality needs. Post treatment options include calcite, post GAC, and Electrodeionization (EDI).

All systems are manufactured on our white powder coated modular skids for corrosion resistance and feature the necessary treatment to

ensure long membrane life span and system dependability. With a wide range of options and accessories, PACKAGED WATER SYSTEMS

can be configured to meet many of today’s purification demands.

&=
22 = USA 800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com



A AXEON

MEMBRANE

CONTAINERIZED AND MOBILE
SYSTEMS

2 4 6 8

AXEON WATER TECHNOLOGIES INLET MEDIA TANKS = REVERSE OSMOSIS SYSTEM PERMEATE STORAGE TANK UV LIGHT DISINFECTION
designs and manufactures a variety of
containerized water treatment systems
customized to fit any application. Our 1
containerized systems are equipped for

various applications using reverse osmosis,

nanofiltration, ultrafiltration, and more.

AXEON can engineer containerized units
that can be utilized for various applications

including seawater, military, disaster T

preparedness to name a few. Most

containerized systems can be designed

BOOSTER PUMP CHEMICAL INJECTION POLISHING POST FILTER REPRESSURIZATION OUTLET
5 7

with pre—treatment, reverse osmosis 1 3
systems, membrane cleaning systems,

storage tanks and media filtration as well as

insulation, lighting, and air conditioning

for the container itself.

BENEFITS

e Conservatively Engineered for Reliable

Long-Term Performance

e Self-Sufficient System Allows for Easy Transportation

and Mobility

e Useful for Emergency Applications and

Rugged Environments

® Integrated Pre—Filtration, Fully Assembled and
Ready for Use

* Assembled in the U.S.A

.
800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com USA = 23



MEMBRANE

A AXEON

CIP - SERIES

CLEAN-IN-PLACE SYSTEMS

SPECIFICATIONS

CLEAN-IN-PLACE (CIP) SYSTEMS are mobile skids
used for cleaning membranes without removing them
from the reverse osmosis system. The CIP systems are
designed to be easily integrated with any of the

X — Series or M - Series reverse osmosis models.
However, these CIP systems are also engineered as
standalone systems that are compatible with any

manufacturer's membrane system.

CLEAN-IN-PLACE SYSTEMS vary in size according to
the number of membrane vessels that are to be cleaned
in parallel, which is determined by the number of vessels
in the first stage of the reverse osmosis skid. A centrifugal
pump provides the recirculation flow and pressure
recommended by the membrane manufacturer. A built-in
recycle loop allows for mixing of cleaning agents prior to
use and tank level switches to protect the pump. Options

include an immersion heater and a pH monitor.

BENEFITS
* Prolongs Membrane Life by Regular Cleaning

* Ability to Clean Membranes Without Removing

Them from the System to Reduce Downtime

* Protects System Performance by Cleaning

Membranes Regularly

SHIPPING
MODEL PART O"J#E;T TANK SIZE FLOWRATE | MOTOR SYSTE'I‘_"XDI'DM)'(E'I‘_"S'ONS
NUMBER N (GAL / LTR) (GPM / LPM) (HP) (IN/ CM) APPROX. WEIGHT
(IN.) (LB / KG)
42.00 x 27.00 x 55.00 /
0 207677 1.00 50.00 / 189.00 20.00/75.70 2 107.00 x 69.00 x 140.00 300.00 / 136.08
62.00 x 35.00 x 65.00 /
0 207678 1.50 100.00 / 378.00 240.00 / 151.40 2 158,00 x 89.00 x 165.00 550.00 / 249.48
60 207679 2.00 200.00 / 757.00 60.00/227.12 5 600.00 / 272.16
64.00 x 40.00 x 73.00 /
163.00 x 102.00 x 185.00
00 207680 2.00 200.00 / 757.00 100.00 / 378.54 7.5 650.00 / 294.84
&=
24 = USA 800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com



A AXEON

MEMBRANE

MEMBRANE ELEMENTS OVERVIEW

MEMBRANE

OPERATING PRESSURE

DESCRIPTION

HR3 - SERIES
Page 26

Designed to provide high salt rejection for tap water and light

HF1 - SERIES
Page 26

LE - SERIES
Page 27

HF4 - SERIES
Page 27

HE - SERIES
Page 28

HF5 - SERIES
Page 28

TF - SERIES
Page 29

TE - SERIES
Page 29

SE - SERIES
Page 30

NF3 - SERIES
Page 30

NF4 - SERIES
Page 31

UF - SERIES
Page 31

SAN1 - SERIES
Page 32

SPECIALTY
MEMBRANES

Page 32 fv

High 225 brackish water applications while operating at 225 psi. High
Rejection RO rejection membranes offer better salt rejection than low energy
membranes but require a higher operating pressure.
Designed to deliver high quality product water at moderately
Low 150 low pressure operation. Low energy membranes offer solid
Energy RO performance, lower energy consumption when compared to
standard rejection membranes.
Extra Designed for low energy operating pressures at 100 psi. Offers
Low Energy 100 high flow rates and salt rejection. Features a fiberglass design
RO for increased durability and is NSF=61 certified.
Designed to operate at less than half the pressure of standard
Ultra Low high rejection membranes and at up to 30% less pressure
100 S
Energy than other low energy membranes, resulting in enhanced
energy savings.
Extra Extra economical, extra low energy membranes featuring a
Low Energy 100 fiberglass construction and design for increased durability.
RO Designed to operate at pressures of 100 psi with high rejection.
Utilizes AXEON's innovative proprietary technology for high
Low Energy 80 permeate production and operating pressures as low as 80 psi.
RO Provides additional efficiency when compared to extra low
energy membranes.
Low Energy 50 -70 Designed to operate as low as 50 psi and a yield up to 23%
RO more water than competing membranes at 65 psi.
RO 50-70 Extra economical and operates at 60 psi.
Ideal for use in seawater and high salinity applications requiring
Seawater 800 high rejection rates. Offers high rejection and flow rates at an
operating pressure up to 800 psi.
Designed to provide low operating pressures for nanofiltration
Nanofiltration 70 applications. Provides high hardness rejection, with reduced
salt rejection.
Nanofiltration 70 Designed to prgwde higher salt and hgrdn_ess rejection levels
and low operating pressures for nanofiltration applications.
Ultrafiltration 43 Removgs high mo!ecular—welght substanc_:es, organic and
inorganic polymeric molecules, and colloidal materials.
. Designed for high rejection rates operating with pressures of
Sanitary 225 225 psi, and widely used for dialysis applications.
Designed and configured to be a direct replacement for many
Specialty 80 - 200 OEM brands. Specialty Membrane Elements are designed to

meet all specification and test criteria.

800-320-4074 | 40980 County Center Drive, Temecula, CA 92591, USA | axeonwater.com

USh %= 25



A AXEON

MEMBRANE

HR3 - SERIES
REVERSE OSMOSIS MEMBRANE ELEMENTS

HR3 - SERIES REVERSE OSMOSIS MEMBRANE
ELEMENTS offer the highest salt rejection rates at 99.5%
and up to 2,200 gallons per day. Protected with a hard ABS
shell, HR3 — Series RO Membranes continue to be a top
choice amongst equipment operators for high salinity
applications. With an operating pressure of 225 psi,

HR3 - Series RO Membranes are ideal for brackish water